
 

Economic Analysis 

for Proposed 

Aquatic Life and 

Aquatic-Dependent 

Wildlife Criteria for 

Selenium in the San 

Francisco Bay and 

Delta, California 
 

 

 

Contract # EP-C-13-03 

 

 

 

Final  

June, 2016 

 

Prepared for: 

United States Environmental 

Protection Agency 

1200 Pennsylvania Ave., NW 

Washington, D.C. 20460 

 

 

 

Submitted by: 

Abt Associates  

4550 Montgomery Avenue 

Suite 800 North  

Bethesda, MD 20814 

 

 

In Partnership with: 

PG Environmental, LLC 



CONTENTS 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. i 

Contents 

Contents .................................................................................................................................... i 
[...]
Anderson, D.W. 1998. Natural levels of nickel, selenium, and arsenic in the southern San 

Francisco Bay area. Prepared for the City of San Jose, Environmental Services Department. 

Boerngen, J.G.; Shacklette, H.T. 1981. Chemical analysis of soils and other surficial 

materials of the conterminous United States: U.S. Geological Survey Open-File Report 81-

197. 

Cutter, G.A.; San Diego-McGlone M.L.C. 1990. Temporal variability of selenium fluxes in 

San Francisco Bay. Science of the Total Environment 97/98: 235-250. 

Central Valley Regional Water Quality Control Board (CVRWQCB) 2001. Total Maximum 

Daily Load for Selenium in the Lower San Joaquin River. Retrieved November 2015 from: 

<http://www.waterboards.ca.gov/centralvalley/water_issues/tmdl/central_valley_projects/ind

ex.shtml> 

Kapoor, A.; Tanjore, S.; Viraraghavan, T. 2007. Removal of selenium from water and 

wastewater. International Journal of Environmental Studies, 49:2, 137-147, DOI: 

10.1080/00207239508711016. 

Kleinfelder, Inc. 1995. Level II hazardous materials investigation upper Guadalupe River 

flood control project: Final Report to the Santa Clara Valley Water District. Retrieved 

November 2015 from: <http://www.valleywater.org/programs/construction.aspx> 

Scott, C.M. 1995. Background metal concentrations in soils in northern Santa Clara County, 

California, in Sangines, E.M.; Anderson, D.W.; and Buising, A.V.; eds. Recent geologic 

studies in the San Francisco Bay area: Pacific Section, Society for Sedimentary Geology 

Book 76. 

Shacklette, H.T.; Boerngen, J.G. 1984. Element concentrations in soils and other surficial 

materials of the conterminous United States: U.S. Geological Survey Professional Paper 

1270. 

San Francisco Regional Water Quality Control Board (SFRWQCB) 2015. Total Maximum 

Daily Load: Selenium in North San Francisco Bay, Staff Report. Retrieved November 2015 

from: 

<http://www.waterboards.ca.gov/sanfranciscobay/water_issues/programs/TMDLs/seleniumt

mdl.shtml> 

State Water Resources Control Board (SWRCB) 2012. 2012 Clean Water Act Section 303(d) 

and 305(b) Integrated Report. Retrieved November 2015 from 

<http://www.waterboards.ca.gov/water_issues/programs/tmdl/integrated2012.shtml>  

San Francisco Estuary Project, 2007. Comprehensive Conservation and Management Plan 



REFERENCES 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 44 

United States Environmental Protection Agency (USEPA) 1979. Estimating Water Treatment 

Costs: Volume 2 Cost Curves Applicable to 1 to 200 mgd Treatment Plants. EPA-600/2-79-

162b. 

United States Environmental Protection Agency (USEPA) 1983. Treatability Manual: 

Volume 1 Treatability Data. EPA-600/8-80-042a. 

United States Environmental Protection Agency (USEPA) 2008. Municipal Nutrient 

Removal Technologies Reference Document: Volume 1 & 2 - Technical Report. (EPA 832-

R-08-006). 

United Stated Environmental Protection Agency (USEPA) 2015. Draft Aquatic Life Ambient 

Water Quality Criterion for Selenium – Freshwater. EPA 822-P-15-001. 

United States Environmental Protection Agency (USEPA) 2016. Aquatic Life Ambient 

Water Quality Criterion for Selenium – Freshwater. EPA XXX-X-16-XXX.  

Yee, D. (2012) Technical Memorandum: Selenium Fractionation and Speciation in Final 

Effluents of Selected San Francisco Bay Area Municipal Wastewater Treatment Facilities. 

San Francisco Estuary Institute. Retrieved November 2015 from: 

<http://www.sfei.org/documents/selenium-fractionation-and-speciation-final-effluents-

selected-san-francisco-bay-area-muni> 

 

 



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 45 

Appendix A – Facility Analyses 

This appendix provides detailed analyses for the 16 sample facilities in alphabetical order, 

with municipal dischargers first followed by industrial dischargers. For each facility, under 

the baseline scenario (i.e. using the current criteria) and the revised criteria scenario, EPA 

conducted an RPA, identified potential compliance scenarios, and estimated the associated 

costs. Since the effluent data used by EPA to determine reasonable potential, effluent 

limitations, and compliance actions and costs may be more recent than the effluent data used 

to develop the existing permits, there may be some cases where EPA’s analysis indicates 

some requirements and costs for a facility under the baseline scenario that are not reflected in 

the existing permit for the facility. Such costs would not be attributable to the proposed 

revised criteria, but rather would be baseline costs attributable to the existing criteria. Only 

compliance actions and costs that would be needed above the baseline level of controls are 

attributable to the proposed revised criteria.  

A.1 City of Burlingame and North Bayside Systems Unit 

The treatment facility for the City of Burlingame and North Bayside Systems Unit (Plant; 

NPDES permit No. CA0037788) is located south of the San Francisco International Airport 

and northeast of the City of Burlingame. The Plant provides secondary treatment of domestic 

and commercial wastewater for the City of Burlingame, a portion of the Town of 

Hillsborough, and the Burlingame Hills Sewer maintenance District, a total population of 

approximately 37,000. No significant industrial users discharge to the Plant. The Plant design 

average daily dry weather flow is 5.5 mgd and the peak wet weather capacity, based on the 

engineered contractual limit for the North Bayside System Unit (NBSU) forcemain, is 16 

mgd. The Plant discharges to Lower San Francisco Bay.  

Treatment Processes 

Treatment consists of screening, grit removal, primary sedimentation, secondary biological 

treatment, secondary clarification, and chlorine disinfection. Treated water undergoes 

dechlorination at the South San Francisco and San Bruno Water Quality Control Plant prior 

to discharge to Lower San Francisco Bay. 

During wet weather, primary effluent flows in excess of 13 mgd are directed to the Facility’s 

2.38 million gallon onsite temporary storage units. When the storage units reach their 

maximum capacity, primary effluent flows in excess of 13 mgd are blended with secondary 

effluent, disinfected, and discharged to the NBSU forcemain. Stored water from the 

temporary storage facilities is returned to the primary clarifier for full treatment after the 

influent flow subsides to a level protective of secondary treatment processes. The Plant is 

permitted to discharge an average dry weather flow of 5 mgd. 

Effluent Data  

Exhibit A- 1 summarizes selenium effluent data for the treated wastewater between September 

2011 and September 2015.  



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 46 

Exhibit A- 1. Summary of Selenium Effluent Data: City of Burlingame WWTP 

No. of Observations Effluent Summary (µg/L) 

Total Nondetect CV Average 
Standard 
Deviation 

Max 

23 5 0.534 0.407 0.217 1 

Source: California Integrated Water Quality System 
CV = Coefficient of Variation 
µg/L = micrograms per liter 
Concentrations are total recoverable form. 

 

Receiving Water 

The facility discharges to Lower San Francisco Bay. The SFRWQCB utilized the Yerba 

Buena Island monitoring station (station number BC 10) for purposes of background 

receiving water characterization. The available ambient receiving water monitoring data was 

collected from the Yerba Buena Island monitoring station between 1993 and 2013. The 

maximum total recoverable selenium concentration observed during this period was 0.39 

µg/L. 

Baseline Scenario 

The permit does not include any WQBELs based on the existing chronic aquatic life 

selenium criterion (i.e., 5 µg/L) and the existing acute aquatic life selenium criterion (i.e., 20 

µg/L). EPA performed an RPA based on the existing criteria to confirm that no baseline 

WQBELs would be needed based on the analytical approaches described in Section 4.2. As 

neither the maximum effluent nor receiving water concentration exceed the existing criteria, 

this facility does not have reasonable potential to exceed the existing selenium criteria. 

Additionally, since there are no existing selenium WQBELs for this facility, EPA assumes 

that there is no reasonable potential under the third “trigger” which is activated when a 

review of other information (beyond the maximum effluent and ambient concentrations) 

suggests that limits are needed to protect beneficial uses. As such, EPA assumed that the 

facility would incur no costs under the baseline scenario.  

Proposed Criteria Scenario 

EPA performed an RPA based on the proposed water column selenium criterion (0.2 µg/L). 

As with the baseline scenario, EPA based the analysis on the analytical approaches described 

in Section 4.2. The MEC (i.e., 1 µg/L) exceeds the proposed criterion and, therefore, the 

discharge has reasonable potential to cause or contribute to the exceedance of the proposed 

water quality criterion. 

WQBELs were calculated according to the procedures described in Section 4.3 and using the 

effluent coefficient of variation described in Exhibit A- 1. Due to an absence of assimilative 

capacity (i.e., the B exceeded the proposed water column criterion), EPA did not consider 

dilution, and instead calculated end-of-pipe limitations. Under the proposed criterion, the 

discharger would have to meet an AMEL of 0.17 µg/L and MDEL of 0.30 µg/L.  



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 47 

Since the MEC is above the QL, EPA assumed that the Plant will need to pursue 

conventional treatment methods to comply with the projected effluent limitations (see 

Section 4.4). According to the existing permit, the Plant does not currently use iron salt 

chemical addition or media filtration unit processes. Therefore, EPA has developed a cost 

estimate to install a chemical treatment system and sand filters using the cost curves 

described in Section 4.4. Using a flow rate of 5.5 mgd, the estimated installed capital cost for 

the Plant is approximately $6.2 million and the estimated annual O&M cost is $260,000. 

A.2 City of Livermore and EBDA 

The WWTP for the City of Livermore and EBDA (Plant; NPDES Permit No. CA0038008) 

serves approximately 83,600 people from the City of Livermore. The Plant provides 

secondary treatment for up to 8.5 mgd. During high flow events, a side flow weir in the 

influent manhole structure diverts peak untreated wastewater flows to a 15 million gallon 

emergency holding basin. Additionally, an average of 1.3 mgd of wastewater receives 

tertiary treatment and is used as recycled water and sent to the Zone 1 Distribution System. 

The Plant has a current permitted average dry weather design flow of 8.5 mgd, a future 

average dry weather design flow of 11.1 mgd, and a contractual peak wet weather design 

flow of 12.4 mgd. The Plant discharges to Lower San Francisco Bay. 

Treatment Processes 

The 2012 Permit fact sheet reports that treatment consists of screening, grit removal, pre-

aeration, primary clarification with ferric chloride addition for hydrogen sulfide control in the 

digestion process, activated sludge, secondary clarification and disinfection using sodium 

hypochlorite. The tertiary treated wastewater is diverted after the secondary clarifiers and 

routed through in-line granular media filtration and ultraviolet disinfection. Sludge is 

anaerobically digested, dewatered using belt filter presses, and trucked offsite. 

Effluent Data  

Exhibit A- 2 summarizes selenium effluent data for the treated wastewater between March 

2011 and July 2015.  

Exhibit A- 2. Summary of Selenium Effluent Data: City of Livermore Water Reclamation Plant 

No. of Observations Effluent Summary (µg/L) 

Total Nondetect CV Average 
Standard 
Deviation 

Max 

53 50 0.5671 0.501 0.284 1.7 

Source: California Integrated Water Quality System 
CV = Coefficient of Variation 
µg/L = micrograms per liter 
Concentrations are total recoverable form. 
1. A CV of 0.6 was used to calculate Water Quality-Based Effluent Limitations due to the limited 
number of detected observations. 

 



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 48 

Receiving Water 

The facility discharges to Lower San Francisco Bay. The SFRWQCB utilized the Yerba 

Buena Island monitoring station (station number BC 10) for purposes of background 

receiving water characterization. The available ambient receiving water monitoring data was 

collected from the Yerba Buena Island monitoring station between 1993 and 2013. The 

maximum total recoverable selenium concentration observed during this period was 0.39 

µg/L. 

Baseline Scenario 

The permit does not include any WQBELs based on the existing chronic aquatic life 

selenium criterion (i.e., 5 µg/L) and the existing acute aquatic life selenium criterion (i.e., 20 

µg/L). EPA performed an RPA based on the existing criteria to confirm that no baseline 

WQBELs would be needed based on the analytical approaches described in Section 4.2. As 

neither the maximum effluent nor receiving water concentration exceed the existing criteria, 

this facility does not have reasonable potential to exceed the existing selenium criteria. 

Additionally, since there are no existing selenium WQBELs for this facility, EPA assumes 

that there is no reasonable potential under the third “trigger” which is activated when a 

review of other information (beyond the maximum effluent and ambient concentrations) 

suggests that limits are needed to protect beneficial uses. As such, EPA assumed that the 

facility would incur no costs under the baseline scenario.  

Proposed Criteria Scenario 

EPA performed an RPA based on the proposed water column selenium criterion (0.2 µg/L). 

As with the baseline scenario, EPA based the analysis on the analytical approaches described 

in Section 4.2. The MEC (i.e., 1.7 µg/L) exceeds the proposed criterion and, therefore, the 

discharge has reasonable potential to cause or contribute to the exceedance of the proposed 

water quality criterion. 

WQBELs were calculated according to the procedures described in Section 4.3 and using the 

effluent coefficient of variation described in Exhibit A- 2. Due to an absence of assimilative 

capacity (i.e., the B exceeded the proposed criterion), EPA did not consider dilution, and 

instead calculated end-of-pipe limitations. Under the proposed criterion, the discharger would 

have to meet an AMEL of 0.16 µg/L and MDEL of 0.33 µg/L.  

Since the MEC is above the QL, EPA assumed that the Plant will need to pursue 

conventional treatment methods to comply with the projected effluent limitations (see 

Section 4.4). According to the existing permit, the Plant does not currently use iron salt 

chemical addition or media filtration unit processes. Therefore, EPA has developed a cost 

estimate to install a chemical treatment system and sand filters using the cost curves 

described in Section 4.4. Using a flow rate of 8.5 mgd, the estimated installed capital cost for 

the Plant is approximately $7.6 million and the estimated annual O&M cost is $310,000.  



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 49 

A.3 City of Millbrae and North Bayside Systems Unit  

The WWTP for the City of Millbrae and North Bayside Systems Unit (Plant; NPDES Permit 

No. CA0037532) provides primary and secondary treatment of wastewater for the City of 

Millbrae and serves a population of about 21,500. The Plant has a permitted average dry 

weather design capacity of 3.0 mgd and can process up to 9.0 mgd of wastewater during wet 

weather. The Plant discharges to Lower San Francisco Bay. 

Treatment Processes 

The 2013 permit fact sheet reports that treatment processes include a headworks with coarse 
[...]
Buena Island monitoring station (station number BC 10) for purposes of background 

receiving water characterization. The available ambient receiving water monitoring data was 

collected from the Yerba Buena Island monitoring station between 1993 and 2013. The 

maximum total recoverable selenium concentration observed during this period was 0.39 

µg/L. 

Baseline Scenario 

The permit does not include any WQBELs based on the existing chronic aquatic life 

selenium criterion (i.e., 5 µg/L) and the existing acute aquatic life selenium criterion (i.e., 20 

µg/L). EPA performed an RPA based on existing criteria to confirm that no baseline 



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 58 

WQBELs would be needed based on the analytical approaches described in Section 4.2. As 

neither the maximum effluent nor receiving water concentration exceed the existing criteria, 

this facility does not have reasonable potential to exceed the existing selenium criterion. 

Additionally, since there are no existing selenium WQBELs for this facility, EPA assumes 

that there is no reasonable potential under the third “trigger” which is activated when a 

review of other information (beyond the maximum effluent and ambient concentrations) 

suggests that limits are needed to protect beneficial uses. As such, EPA assumed that the 

facility would incur no costs under the baseline scenario.  

Proposed Criteria Scenario 

EPA performed an RPA based on the proposed water column selenium criterion (0.2 µg/L). As with 

the baseline scenario, EPA based the analysis on the analytical approaches described in Section 4.2. 

The MEC (i.e., 0.55 µg/L) exceeds the proposed criterion and, therefore, the discharge has reasonable 

potential to cause or contribute to the exceedance of the water quality criterion. 

WQBELs were calculated according to the procedures described in Section 4.3 and using the effluent 

coefficient of variation described in Exhibit A- 7. Due to an absence of assimilative capacity (i.e., the 

B exceeded the proposed criterion), EPA did not consider dilution, and instead calculated end-of-pipe 

limitations. Under the proposed criterion, the discharger would have to meet an AMEL of 0.16 µg/L 

and MDEL of 0.33 µg/L.  

Since the MEC for the Plant is below the QL, EPA assumed that it is discharging near the projected 

limitations and that compliance is likely to be achievable using process optimization methods (see 

Section 4.4). EPA developed one-time costs for implementing a process optimization study of 

$52,000.  

A.9 Palo Alto Regional Water Quality Control Plant 

The Palo Alto Regional Water Quality Control Plant and the City of Palo Alto wastewater 

collection system (collectively, the facility; NPDES Permit No. CA0037834) provides 

advanced secondary treatment of domestic, commercial, and industrial wastewater collected 

from the cities of Los Altos, Los Altos Hills, Palo Alto, and Mountain View; the East Palo 

Alto Sanitary District; and the unincorporated area of the Stanford University Campus. The 

service area population is approximately 220,000, and the Facility’s design flow rate is 39 

mgd. Approximately 95% of the treated final effluent that is not recycled is discharged to an 

unnamed channel that leads to South San Francisco Bay. The remaining 5% is discharged to 

Matadero Creek, which flows into Mayfield Slough and then into South San Francisco Bay at 

the Flood Basin tide gates. 



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 59 

Treatment Processes 

The 2014 Permit Fact Sheet reports that treatment processes include screening and grit 

removal, primary sedimentation, biological treatment, secondary clarification, filtration, and 

disinfection. 

Effluent Data  

Exhibit A- 8 summarizes selenium effluent data for the treated wastewater between March 

2011 and June 2015.  

Exhibit A- 8. Summary of Selenium Effluent Data: Palo Alto Regional Water Quality Control 
Plant 

No. of Observations Effluent Summary (µg/L) 

Total Nondetect CV Average 
Standard 
Deviation 

Max 

58 0 0.418 1.456 0.608 2.6 

CV = Coefficient of Variation 
µg/L = micrograms per liter 
Concentrations are total recoverable form. 

 

Receiving Water 

The facility discharges to South San Francisco Bay. The SFRWQCB utilized the Dumbarton 

Bridge monitoring station (station number BA 30) for purposes of background receiving 

water characterization. The available ambient receiving water monitoring data was collected 

from the Yerba Buena Island monitoring station between 1993 and 2013. The maximum total 

recoverable selenium concentration observed during this period was 0.628 µg/L. 

Baseline Scenario 

The permit does not include any WQBELs based on the existing chronic aquatic life 

selenium criterion (i.e., 5 µg/L) and the existing acute aquatic life selenium criterion (i.e., 20 

µg/L). EPA performed an RPA based on existing criteria to confirm that no baseline 

WQBELs would be needed based on the analytical approaches described in Section 4.2. As 

neither the maximum effluent nor receiving water concentration exceed the existing criteria, 

this facility does not have reasonable potential to exceed the existing selenium criteria. 

Additionally, since there are no existing selenium WQBELs for this facility, EPA assumes 

that there is no reasonable potential under the third “trigger” which is activated when a 

review of other information (beyond the maximum effluent and ambient concentrations) 

suggests that limits are needed to protect beneficial uses. As such, EPA assumed that the 

facility would incur no costs under the baseline scenario.  

Proposed Criteria Scenario 

EPA performed an RPA based on the proposed water column selenium criterion (0.2 µg/L). 

As with the baseline scenario, EPA based the analysis on the analytical approaches described 

in Section 4.2. The MEC (i.e., 2.6 µg/L) exceeds the proposed criterion and, therefore, the 



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 60 

discharge has reasonable potential to cause or contribute to the exceedance of the water 

quality criterion. 

WQBELs were calculated according to the procedures described in Section 4.3 and using the 

effluent coefficient of variation described in Exhibit A- 88. Due to an absence of assimilative 

capacity (i.e., the B exceeded the proposed criterion), EPA did not consider dilution, and 

instead calculated end-of-pipe limitations. Under the proposed criterion, the discharger would 

have to meet an AMEL of 0.19 µg/L and MDEL of 0.25 µg/L.  

Since the MEC is above the QL, EPA assumed that the facility will need to pursue 

conventional treatment methods to comply with the projected effluent limitations (see 

Section 4.4). According to the existing permit, the facility does not currently use iron salt 

chemical addition but does have a media filtration unit process. Therefore, EPA has 

developed a cost estimate to install a chemical treatment system using the cost curves 

described in Section 4.4. Using a flow rate of 39 mgd, the estimated installed capital cost for 

the Plant is approximately $13.0 million and the estimated annual O&M cost is $370,000.  

A.10 Cities of San Jose and Santa Clara 

The WWTP for the Cities of San Jose and Santa Clara (Plant; NPDES Permit No. 

CA0037842) provides advanced-secondary treatment of wastewater from domestic, 

commercial, and industrial sources. Ownership of the Plant by the City of San Jose and City 

of Santa Clara was established under the original Joint Powers agreement. Through a series 

of additional “Master Agreements for Wastewater Treatment,” five additional satellite 

collection systems obtained rights to a share of the treatment capacity to treat their 

discharged sewage, including the City of Milpitas, Burbank Sanitation District, Cupertino 

Sanitation District, West Valley Sanitation District, and Santa Clara County Sanitation 

Districts Nos. 2 and 3. The Plant serves a population of approximately 1.4 million and has an 

average daily dry weather design flow of 167 mgd and a peak daily wet weather design flow 

of 261 mgd. The Plant discharges to the Artesian Slough. 

Treatment Processes 

The 2013 Permit Fact Sheet reports that the Plant provides treatment consisting of influent 

screening and grit removal; primary clarification; secondary treatment with an activated 

sludge process with two parallel aeration basin treatment trains configured and operated for 

biological nutrient removal (BNR); secondary clarifiers; dual media gravity filtration; and 

disinfection with chlorine, ammonia removal, and dechlorination using sulfur dioxide. 

Effluent Data  

Exhibit A- 9 summarizes selenium effluent data for the treated wastewater between November 

2011 and November 2014.  



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 61 

Exhibit A- 9. Summary of Selenium Effluent Data: San Jose/Santa Clara Water Pollution 
Control Plant 

No. of Observations Effluent Summary (µg/L) 

Total Nondetect CV Average 
Standard 
Deviation 

Max 

52 0 0.486 0.474 0.231 0.7 

CV = Coefficient of Variation 
µg/L = micrograms per liter 
Concentrations are total recoverable form. 

 

Receiving Water 

The facility discharges to South San Francisco Bay. The SFRWQCB utilized the Dumbarton 

Bridge monitoring station (station number BA30) for purposes of background receiving 

water characterization. The available ambient receiving water monitoring data was collected 

from the Yerba Buena Island monitoring station between 1993 and 2013. The maximum total 

recoverable selenium concentration observed during this period was 0.628 µg/L. 

Baseline Scenario 

The permit does not include any WQBELs based on the existing chronic aquatic life 

selenium criterion (i.e., 5 µg/L) and the existing acute aquatic life selenium criterion (i.e., 

20 µg/L). EPA performed an RPA based on existing criteria to confirm that no baseline 

WQBELs would be needed based on the analytical approaches described in Section 4.2. As 

neither the maximum effluent nor receiving water concentration exceed the existing criteria, 

this facility does not have reasonable potential to exceed the existing selenium criteria. 

Additionally, since there are no existing selenium WQBELs for this facility, EPA assumes 

that there is no reasonable potential under the third “trigger” which is activated when a 

review of other information (beyond the maximum effluent and ambient concentrations) 

suggests that limits are needed to protect beneficial uses. As such, EPA assumed that the 

facility would incur no costs under the baseline scenario.  

Proposed Criteria Scenario 

EPA performed an RPA based on the proposed water column selenium criterion (0.2 µg/L). 

As with the baseline scenario, EPA based the analysis on the analytical approaches described 

in Section 4.2. The MEC (i.e., 0.7 µg/L) exceeds the proposed criterion and, therefore, the 

discharge has reasonable potential to cause or contribute to the exceedance of the water 

quality criterion.  

WQBELs were calculated according to the procedures described in Section 4.3 and using the 

effluent coefficient of variation described in Exhibit A- 9. Due to an absence of assimilative 

capacity (i.e., the B exceeded the proposed criterion), EPA did not consider dilution, and 

instead calculated end-of-pipe limitations. Under the proposed criterion, the discharger would 

have to meet an AMEL of 0.18 µg/L and MDEL of 0.26 µg/L.  



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 62 

Since the MEC for the Plant is below the QL, EPA assumed that it is discharging near the 

projected limitations and that compliance is likely to be achievable using process 

optimization methods (see Section 4.4). EPA developed one-time costs for implementing a 

process optimization study of $52,000.  

A.11 South Bayside System Authority, Wastewater Treatment Plant 

The South Bayside System Authority WWTP (Plant; NPDES Permit No. CA0038369) 

provides advanced secondary treatment of domestic, commercial, and industrial wastewater 

for the cities of Belmont, San Carlos, Redwood City, and Woodside; and for the service area 

of the west Bay Sanitary District, which collects wastewater from the cities of Menlo Park, 

Atherton, and Portola Valley, and areas of East Palo Alto, Woodside, and unincorporated San 

Mateo and Santa Clara counties. The service area population is approximately 199,000. The 

Plant has an average dry weather design flow of 29 mgd, and a peak wet weather design flow 

of 71 mgd, and discharges to Lower San Francisco Bay. 

Treatment Processes 

The 2012 Permit fact sheet reports treatment processes consist of primary sedimentation, 

secondary biological treatment through fixed film reactors and aeration basins, secondary 

clarification, mono- or dual-media filtration, chlorine disinfection, and dechlorination using 

sodium bisulfite.  

Effluent Data 

Exhibit A- 10 summarizes selenium effluent data for the treated wastewater between January 

2011 and December 2014.  

Exhibit A- 10. Summary of Selenium Effluent Data: South Bayside System Authority WWTP 

No. of Observations Effluent Summary (µg/L) 

Total Nondetect CV Average 
Standard 
Deviation 

Max 

35 1 0.591 0.317 0.187 0.771 

CV = Coefficient of Variation 
µg/L = micrograms per liter 
Concentrations are total recoverable form. 
1. The max result was detected below the method quantification level and reported as an estimated 
concentration. 

  

Receiving Water 

The facility discharges to Lower San Francisco Bay. The SFRWQCB utilized the Yerba 

Buena Island monitoring station (station number BC 10) for purposes of background 

receiving water characterization. The available ambient receiving water monitoring data was 

collected from the Yerba Buena Island monitoring station between 1993 and 2013. The 

maximum total recoverable selenium concentration observed during this period was 0.39 

µg/L. 



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 63 

Baseline Scenario 

The permit does not include any WQBELs based on the existing chronic aquatic life 

selenium criterion (i.e., 5 µg/L) and the existing acute aquatic life selenium criterion (i.e., 20 

µg/L). EPA performed an RPA based on existing criteria to confirm that no baseline 

WQBELs would be needed based on the analytical approaches described in Section 4.2. As 

neither the maximum effluent nor receiving water concentration exceed the existing criteria, 

this facility does not have reasonable potential to exceed the existing selenium criteria. 

Additionally, since there are no existing selenium WQBELs for this facility, EPA assumes 

that there is no reasonable potential under the third “trigger” which is activated when a 

review of other information (beyond the maximum effluent and ambient concentrations) 

suggests that limits are needed to protect beneficial uses. As such, EPA assumed that the 

facility would incur no costs under the baseline scenario.  

Proposed Criteria Scenario 

EPA performed an RPA based on the proposed water column selenium criterion (0.2 µg/L). 

As with the baseline scenario, EPA based the analysis on the analytical approaches described 

in Section 4.2. The MEC (i.e., 0.77 µg/L) exceeds the proposed criterion and, therefore, the 

discharge has reasonable potential to cause or contribute to the exceedance of the water 

quality criterion. 

WQBELs were calculated according to the procedures described in Section 4.3 and using the 

effluent coefficient of variation described in Exhibit A- 10. Due to an absence of assimilative 

capacity (i.e., the B exceeded the proposed criterion), EPA did not consider dilution, and 

instead calculated end-of-pipe limitations. Under the proposed criterion, the discharger would 

have to meet an AMEL of 0.17 µg/L and MDEL of 0.30 µg/L.  

Since the MEC for the Plant is below the QL, EPA assumed that it is discharging near the 

projected limitations and that compliance is likely to be achievable using process 

optimization methods (see Section 4.4). EPA developed one-time costs for implementing a 

process optimization study of $52,000.  

A.12 Cities of South San Francisco, San Bruno, and the North Bayside 

Systems Unit 

The WWTP for the Cities of South San Francisco, San Bruno, and the North Bayside 

Systems Unit (Plant; NPDES No. CA0038130) provides primary and secondary wastewater 

treatment. The Plant serves an approximate population of 110,500, and has an average daily 

dry weather design flow of 13 mgd. The Plant discharges to Lower San Francisco Bay. 

Treatment Processes 

The 2014 Permit fact sheet reports that treatment consists of bar screens and two grit removal 

systems, and, during dry weather, treatment with ferric chloride and polymer for flocculation 

and primary clarifiers for removal of grease, floating solids, and settable solids. Further 

treatment includes aeration basins and secondary clarifiers, disinfection with sodium 



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 64 

hypochlorite, blending with chlorinated effluent, and chlorine neutralization with sodium 

bisulfite. During wet weather, when influent flow greatly exceeds the peak secondary 

treatment capacity (30 mgd design capacity), primary effluent may be routed around the 

aeration basins and secondary clarifiers and blended with secondary-treated effluent. 

Effluent Data  

Exhibit A- 11 summarizes selenium effluent data for the treated wastewater between June 

2011 and July 2015.  

Exhibit A- 11. Summary of Selenium Effluent Data: South San Francisco/San Bruno Water 
Quality Control Plant 

No. of Observations Effluent Summary (µg/L) 

Total Nondetect CV Average 
Standard 
Deviation 

Max 

52 1 0.659 1.219 0.804 2.7 

CV = Coefficient of Variation 
µg/L = micrograms per liter 
Concentrations are total recoverable form. 

 

Receiving Water 

The facility discharges to Lower San Francisco Bay. The SFRWQCB utilized the Yerba 

Buena Island monitoring station (station number BC 10) for purposes of background 

receiving water characterization. The available ambient receiving water monitoring data was 

collected from the Yerba Buena Island monitoring station between 1993 and 2013. The 

maximum total recoverable selenium concentration observed during this period was 0.39 

µg/L. 

Baseline Scenario 

The permit does not include any WQBELs based on the existing chronic aquatic life 

selenium criterion (i.e., 5 µg/L) and the existing acute aquatic life selenium criterion (i.e., 20 

µg/L). EPA performed an RPA based on existing criteria to confirm that no baseline 

WQBELs would be needed based on the analytical approaches described in Section 4.2. As 

neither the maximum effluent nor receiving water concentration exceed the existing criteria, 

this facility does not have reasonable potential to exceed the existing selenium criteria. 

Additionally, since there are no existing selenium WQBELs for this facility, EPA assumes 

that there is no reasonable potential under the third “trigger” which is activated when a 

review of other information (beyond the maximum effluent and ambient concentrations) 

suggests that limits are needed to protect beneficial uses. As such, EPA assumed that the 

facility would incur no costs under the baseline scenario.  

Proposed Criteria Scenario 

EPA performed an RPA based on the proposed water column selenium criterion (0.2 µg/L). 

As with the baseline scenario, EPA based the analysis on the analytical approaches described 

in Section 4.2. The MEC (i.e., 2.7 µg/L) exceeds the proposed criterion and, therefore, the 



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 65 

discharge has reasonable potential to cause or contribute to the exceedance of the water 

quality criterion. 

WQBELs were calculated according to the procedures described in Section 4.3 and using the 

effluent coefficient of variation described in Exhibit A- 11. Due to an absence of assimilative 

capacity (i.e., the B exceeded the proposed criterion), EPA did not consider dilution, and 

instead calculated end-of-pipe limitations. Under the proposed criterion, the discharger would 

have to meet an AMEL of 0.17 µg/L and MDEL of 0.32 µg/L.  

Since the MEC is above the QL, EPA assumed that the Plant will need to pursue 

conventional treatment methods to comply with the projected effluent limitations (see 

Section 4.4). According to the existing permit, the Plant does not currently use media 

filtration but does use iron salts addition in their treatment process. Therefore, EPA has 

developed a cost estimate to install a media filtration system using the cost curves described 

in Section 4.4. Using a flow rate of 13 mgd, the estimated installed capital cost for the Plant 

is approximately $4.1 million dollars and the estimated annual O&M cost is $230,000. 

A.13 San Francisco Southeast Plant 

The City and County of San Francisco is the owner and operator of the Southeast Water 

Pollution Control Plant (Southeast Plant), North Point Wet Weather Facility (North Point 

Facility), Bayside Wet Weather Facilities, and the wastewater collection system (collectively 

Facility; NPDES Permit No. CA0037664). The Facility serves eastern San Francisco and 

portions of Brisbane and Daly City, and has a service population of approximately 580,000. 

The Southeast Plant provides primary and secondary treatment of combined wastewater and 

storm water, and has an average dry weather design flow capacity of 85.4 mgd and a wet 

weather design flow capacity of 250 mgd. The North Point Facility provides primary 

treatment of combined wastewater and storm water during wet weather and has a wet 

weather design flow capacity (primary treatment only) of 150 mgd. The Bayside Wet 

Weather Facilities provide equivalent-to-primary treatment during wet weather. The Facility 

discharges to San Francisco Bay. 

Treatment Processes 

During dry weather, the Southeast Plant provides secondary wastewater treatment. The 

treatment processes include a headworks with coarse and fine bar screens, and grit removal; 

primary sedimentation tanks; pure oxygen aeration basins; secondary clarifiers; and chlorine 

contact basins for chlorination using sodium hypochlorite and dechlorination using sodium 

bisulfite. During wet weather up to 150 mgd receives both primary and secondary treatment; 

the remaining flow (up to 100 mgd) receives only primary treatment. The entire volume is 

disinfected prior to discharge. 

The North Point Facility discharges only during wet weather. The treatment consists of bar 

screens, sedimentation tanks equipped with skimmers, sodium hypochlorite injection, and 

dechlorination using sodium bisulfite addition.  



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 66 

During dry weather the Bayside Wet Weather Facilities transport wastewater to the Southeast 

Plant. During wet weather, these structures transfer combined wastewater to the Southeast 

Plant and, if necessary, the North Point Facility. They also provide storage for more than 120 

million gallons of combined wastewater. In the event that the capacities of the Southeast 

Plant, North Point Facility, and storage/transport structures are exceeded, the combined 

wastewater receives the equivalent of primary treatment consisting of settling solids with a 

series of baffles and weirs that also remove floatable materials prior to discharge.  

Effluent Data  

Exhibit A- 12 summarizes selenium effluent data for the treated wastewater between January 

2011 and December 2014.  

Exhibit A- 12. Summary of Selenium Effluent Data: San Francisco Southeast Plant 

No. of Observations Effluent Summary (µg/L) 

Total Nondetect CV Average 
Standard 
Deviation 

Max 

49 3 0.679 0.251 0.171 1.1691 

CV = Coefficient of Variation 
µg/L = micrograms per liter 
Concentrations are total recoverable form. 
1. The max result was detected below the method quantification level and reported as an estimated 
concentration. 

  

Receiving Water 

The facility discharges to Lower San Francisco Bay. The SFRWQCB utilized the Yerba 

Buena Island monitoring station (station number BC 10) for purposes of background 

receiving water characterization. The available ambient receiving water monitoring data was 

collected from the Yerba Buena Island monitoring station between 1993 and 2013. The 

maximum total recoverable selenium concentration observed during this period was 0.39 

µg/L. 

Baseline Scenario 

The permit does not include any WQBELs based on the existing chronic aquatic life 

selenium criterion (i.e., 5 µg/L) and the existing acute aquatic life selenium criterion (i.e., 20 

µg/L). EPA performed an RPA based on existing criteria to confirm that no baseline 

WQBELs would be needed based on the analytical approaches described in Section 4.2. As 

neither the maximum effluent nor receiving water concentration exceed the existing criteria, 

this facility does not have reasonable potential to exceed the existing selenium criteria. 

Additionally, since there are no existing selenium WQBELs for this facility, EPA assumes 

that there is no reasonable potential under the third “trigger” which is activated when a 

review of other information (beyond the maximum effluent and ambient concentrations) 

suggests that limits are needed to protect beneficial uses. As such, EPA assumed that the 

facility would incur no costs under the baseline scenario.  



APPENDIX 

Abt Associates  Cost of Compliance with Selenium Criteria in San Francisco Bay and Delta ▌pg. 67 

Proposed Criteria Scenario 

EPA performed an RPA based on the proposed water column selenium criterion (0.2 µg/L). 

As with the baseline scenario, EPA based the analysis on the analytical approaches described 

in Section 4.2. The MEC (i.e., 1.169 µg/L) exceeds the proposed criterion and, therefore, the 

discharge has reasonable potential to cause or contribute to the exceedance of the water 

quality criterion. 

WQBELs were calculated according to the procedures described in Section 4.3 and using the 

effluent coefficient of variation described in Exhibit A- 12. Due to an absence of assimilative 

capacity (i.e., the B exceeded the proposed criterion), EPA did not consider dilution, and 

instead calculated end-of-pipe limitations. Under the proposed criterion, the discharger would 

have to meet an AMEL of 0.16 µg/L and MDEL of 0.33 µg/L.  

Since the MEC is above the QL, EPA assumed that the Plant will need to pursue 

conventional treatment methods to comply with the projected effluent limitations (see 

Section 4.4). According to the existing permit, the Plant does not currently have an iron salts 

addition or media filtration unit processes. Therefore, EPA has developed a cost estimate to 

install chemical treatment and a media filtration system using the cost curves described in 

Section 4.4. Using a flow rate of 84.5 mgd, the estimated installed capital cost for the Plant is 

approximately $43.7 million and the estimated annual O&M cost is $1.7 million. 

A.14 City of Sunnyvale 

The Sunnyvale Water Pollution Control Plant (Plant; NPDES Permit No. CA0037621) 

provides advanced-secondary treatment of wastewater from domestic, commercial, and 

industrial sources from the City of Sunnyvale, Rancho Rinconada, and Moffett Field. The 

Plant serves a population of approximately 146,000, and has an average dry weather design 